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Advice: 

· Smoking cessation, physical activity, weight control (5-10% loss per year if overweight).
· Structured education: especially self-management, beliefs, knowledge, skills – involve carers.
· Regular follow-up with complete Annual Review is essential. 20% of patients with early severe complications will be persistent Diabetes Clinic non-attenders. Advise Diabetes UK membership.

· Diabetes prevention lifestyle targets: weight reduction >5% if obese, fat intake <30% of energy intake, saturated fat < 10% of energy intake, fibre >15g per 1000 calories, exercise 4 hr/wk. Normal dietary salt. 

Blood pressure: target <140/80, < 130/80 if kidney, eye or cerebrovascular damage
· Step 1.
A (ACEI or ARB), in African-Caribbean A + D (diuretic) or C (calcium channel blocker)

· Step 2. A + (D or C) 

· Step 3. A+D+C
· Step 4. Add (-blocker (Doxazosin) or (-blocker or K+ sparing diuretic (e.g.: spironolactone ) or aliskiren
Cholesterol: target total cholesterol ( 4 mmol/ or LDL cholesterol ( 2 mmol/l
· Age over 40 initiate simvastatin 40mg, increase to 80mg if target not met.
· Age under 40 consider simvastatin 40 mg if cardiovascular risk factor profile is poor.
· If  CVD (MI, angina, stroke, TIA, PVD) or microalbuminuria or proteinuria intensify lipid lowering therapy further if target not met ( TC <4, LDL <2)
· If target not achieved: rosuvastatin 10mg (if 10% drop needed) otherwise consider ezetimibe 10mg od.
· Best evidence for CHD secondary prevention in diabetes/metabolic syndrome: atorvastatin 80mg od.
· If cardiovascular risk is high, consider adding fenofibrate to statin therapy if triglycerides > 2.3 mmol/l.
· HDL aim ( 1.0, use fenofibrate or nicotinic acid (tredaptive). Plant stanol products reduce LDL by ( 10%.
Diabetes control: target HbA1c% ( 6.5 where realistic
· Step 1.
Metformin 500mg bd, to 500mg tds to 1g bd to 850mg tds. Metformin contraindicated if creatinine > 150 micromol/l or eGFR < 30 ml/min.

· Step 2. Add SU eg: gliclazide 80 mg bd increasing to 160 mg bd. Gliptin if significant hypoglycaemia risk or hypos on SFU.

· Step 3. Triple therapy with addition of sitaglipin (especially if weight gain an issue or any CHD/CCF. Other option TZD (pioglitazone) or add insulin.  
· Insulin regimes locally: Novomix 30 bd, basal bolus regime with Novorapid and glargine or detemir.  

· Exenatide or Liraglutide: Consider in BMI >35 or weight gain specific important issue, HbA1c% >7.5%, instead of insulin or TZD. NB: Metformin useful in obese Type 1 Diabetes patients.

 Eye screening: 

· Screening for and effective management of Diabetic Retinopathy. Retinal screening should be carried out annually by a trained person, ideally using a retinal camera. Aspirin/ACE-I in most patients.
Feet screening: 

· Annual review essential yearly by GP, Practice Nurse or podiatrist. Examination should include: pedal pulses, 10g monofilament testing. If neuropathic or ischaemic foot referral to podiatry is essential as high risk of ulceration. If ulcers refer urgently to foot at risk clinic.   

Guardian drugs: 
· Aspirin 75mg od when BP <150 systolic: established CVD. Consider in others: significant CVD risk  (( 10%) ie if metabolic syndrome, FH CVD, smoking, hypertension, MA. Clopidogrel 75 mg alone if further atheroma events on aspirin or dipyridamole or aspirin intolerance. Dipyridamole & Aspirin for Stroke/TIA.
· ACEI reduces complications. Ramipril 10mg od or Lisinopril 20 or 40 mg for most patients
· Angiotension II antagonists: Microalbuminuria  (Best evidence: Irbesartan 300mg od) also if ACE not tolerated. Proteinuria to retard progression to death and ESRD (Best evidence: losartan 100mg od)
vinod.patel@geh.nhs.uk 

· NB: No statins or ACE-I or ARBs in pregnancy, 15% Foetal malformation. 

· Pre-conception Counselling Essential.
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 Diabetes Care: the Alphabet Strategy Approach
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